Development of Teaching and Training Modules for Higher Education
on Low-Cost Wastewater Treatment, Contract VN/Asia-Link/012 (113128) 2005-2008

ASIALINK

EUROPEAID
CO-DPERATION OFFIE

Curriculum on Low-Cost Wastewater
Treatment

Authors:
Prof. Dimitri Xanthoulis, coordinator, FUSAGx
Jean Tilly, FUSAGXx,
Nathalie Fonder, FUSAGx
Marc Wauthelet, FUSAGx
Philippe Bergeron, FUSAGx
Prof. Dr. Wang Chengduan, SWUST
Xu Qingyuan, SWUST
Zhang Qingdong, SWUST
Zhang Zhigui, SWUST
Xiang Yinghong, SWUST
Prof. Dr. Hans Brix, Aarhus Universitet
Dr. Carlos A. Arias, Aarhus Universitet
Dr. Leu Tho Bach, NUCE
Prof. Dr. Tran Hieu Nhue, NUCE
Ass. Prof. Dr. Tran Duc Ha, NUCE
Do Hong Anh, NUCE

2008 First Edition
[ S4 ® gembionx N7 Sog
[...]
12.4.1  Construction risk mitigation .............ccccoviiiiiiiii 332
12.4.2 Historical Site Preservation.............ccccoiiiiiiiiiiiiiiiceee e 333
12.5 Operation of plant....... ... 333
12.5.1  Operation MSKS........ccooiiiiiieiiiee e a e 333
12.5.2  Monitoring requUIremMeNts ..........cooooveeiiiiiiiee e 334
12.5.3 EHS rules and regulations ..............ccocoiiiiiiiiiieee e 335
12.6 Embedding of plant in local landscape and nature............ccccoocveeveennneen. 336
12.6.1  Fish & Wildlife and Nature Protection Requirements........................ 336
12.6.2 Wild and Scenic Landscape Protection............ccccccevviiiieiiiiiienc e 337
12.7 Minimum requirements for a certified voluntary EMS.................cccoeeeel. 337
1271 PrOIMISES ...uiiiiiiiiiie ettt e e e et e e e e e e e s e s e raeeeaaaaaeaeens 337
12.7.2  Environmental POlICY.........covviiiiiiiiiiiiiiiieiee e 337
12.7.3 Environmental aspects, impacts and iSSUES ............cccceveeriiiieerinnnne 337
12.7.4 Legal reQUIreMEeNtS ........cooeiiiiiiiiiiiiicce e e e e 338
12.7.5 Program to achieve continuous environmental improvement ........... 338
12.7.6  Organisational responsibility ...........ccccovcieeiiiniiiiie 338
L A G I - 11 1T PSR 338

2 ST B o Yot U] T<T01 ¢= 1 () o RN 338



12.7.9 Checking and corrective action.............cccceeveeieeiiiiiiciceecee e 339

12.7.10 Environmental reCOrds ..........ooiiieiiiiiiiiiiiiiiee e 339
12.7.11 Emergency prepar€dnesS.........uuuueureuuruiiiiiaaeeeeeeaeeeeeseesseeeeeeseessnnnnnne 339
12.7.12 EMS audit and review program.........ccccoccueeeeeiniieeeeeenineeee e 339
12.7.13 Letter of Certification...........c..ooiiiiiiii 339
12.8 Strategic Environmental Assessment (SEA) ........ccccceiviiiiiiiiee i, 340
12,9 REIEIENCES... ..ot e 341
13. INSTITUTIONAL ASPECTS....oi ittt staee et a e e snnanee s 342
13.1 Identification of actors ..........oooiiii e 344
13.2 Public education, outreach, and involvement...............cccccoiiiiiiinnnnn. 345
13.3 Characterisation of actors ..o 346
13.3.1  Knowledge of actors about wastewater treatment and use............... 347
13.3.2 Acceptance level of integrated model by actors............ccccoecuveeerennne 347
13.3.3 Actors’ needs, interests, and relationships.............cccccoviiviiviiiiiininnns 347
13.4 Selection of management entities of integrated system........................... 348
13.4.1  Types of management entities...........cccccoveeeeiiiiiiiiiiiciieeeeeeee, 348
13.4.2 Appropriate wastewater management organisations ........................ 357
13.5 Regulatory authority (RA).......cccciiieieeeeee e 359
13.5.1  RA’s responsibilities..........cccuveeiiiiiiiiiii e 359
13.5.2 Certification and licensing of service providers and programme staff360
13.6 Management programme COMPONENES ........cceeeeveiiiiiiiieiiiieiiieiie s 361
13.6.1 Setting wastewater management programme goals..............ccc.c...... 361
13.6.2 Comprehensive Planning ............ccooioiiiiiiiiiiiiiee e 363
13.6.3 Defining system design criteria and approval process...................... 365
13.6.4 Construction and installation requirements..............cccccvveeeieeeeiiinnns 365
13.6.5 Operation and maintenance requirements..............cccoccveeereeeennennnns 366
13.6.6 Residuals management requirements ..........cccccoeeeeciiiiiieeereeeeeeeeens 368
13.6.7 Education and training programmes for service providers and
programme Staff ..o 369

13.6.8 Inspection and monitoring programmes to verify and assess system
PEIOMMEANCE ...t e e e e e e e s aeee s 369

13.6.9 Compliance, enforcement, and corrective action programmes......... 370
13.6.10 Data collection, record keeping, and reporting..............ccovvvveeerveennnns 372
13.6.11 Programme evaluation criteria and procedures ............ccccccceeeeriennnns 373
13.7 CASE STUDY: Providing Sustainable Wastewater Treatment and Reuse in
Morocco - Water Resources Sustainability Project, 1996-2003...............ccceeeenne 374
13.7.1  The Treatment Challenge in the Town of Drarga............ccccccceeeenne 375
13.7.2 Selecting and Using Appropriate Technology ...........ccccccevviiieeriinnee 375
13.7.3  RESUIS . 375
13.7.4  Soft Approaches - Keys t0 SUCCESS........uuiiiiiieeiiiiiiiiiiiiieieceee e 376

13.8  REIBIBNCES.....eeeeieeeeee ettt e e e e e e e e e eaaan 377






LIST OF TABLES

1.1 TYPICAL COMPOSITION OF UNTREATED DOMESTIC WASTEWATER ...

1.2 TYPICAL POLLUTANT COMPOSITION OF SEPTAGE ........ccocoiiiiiiiiiiiiicec e

1.3 TYPICAL POLLUTANT CHARACTERISTICS OF INDUSTRIAL WASTEWATER ................. 7
1.4 LEVELS OF WASTEWATER TREATMENT AND SYSTEMS USED. ......ccccocoiiiiiiiiiieee 10
3.1 TYPICAL POLLUTANT CHARACTERISTICS OF INDUSTRIAL WASTEWATER................. 25
3.2 TYPICAL POLLUTANT CHARACTERISTICS OF A CARWASH STATION........cccciiiiiine 25
4.8 DI;SIGN VALUES OF VOLUMETRIC LOADINGS AND BODs REMOVALS IN ANAEROBIC
PONDS ... s 47

4.13 ET RATES (MM PER YEAR) FOR SIX WILLOW FACILITIES IN DENMARK................... 121
4.14 KINETIC CONSTANTS OF ANAEROBIC CULTURES...........cccoiiiiiiiiiiii s 132
4.15 COMPARISON OF ENERGY BALANCE FOR AEROBIC AND ANAEROBIC PROCESSES
................................................................................................................................................... 137
4.16 EXPERIMENTAL CONDITIONS APPLIED WITH SEWAGE DIGESTION IN ANAEROBIC
PONDS .. . e s s a e s sb e e a e s 139

4.17 EMPIRICAL VALUES OF THE CHARACTERISTIC CONSTANTS AND HYDRAULIC
RETENTION TIMES FOR 80% COD REMOVAL FOR DIFFERENT ANAEROBIC SYSTEMS

(TEMPERATURE >200C). ......vvveoeemeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeseeeeeeeee e eeeseeesseneeeee 147
4.18 COST COMPARISON OF THREE WASTEWATER TREATMENT PROCESSES............ 166
4.19 COST COMPARISON OF THREE WASTEWATER TREATMENT PROCESSES (WITH
ENERGY PRODUCED) -.....coovveeoeeeeeoeeeeeeeeeeeeeeeeseeeeseeeeseeseeseesesseeeeseeeeeeeeesseeeseeseeeeeeeeseeeeee 167
5.1 GROWTH PERFORMANCE AND PURIFYING CAPACITY FOR VARIOUS SPECIES OF
PLANTS ..o eeeeeeeee e eeee oo e e e eeeeeeeeeeeeeeeeee s eeeee e eeeee e eeeeeeeseeeeseeeeeeeeeeeee 176
5.2 GROWTH PERFORMANCES FOR VARIOUS SPECIES OF ORNAMENTAL PLANTS..... 176
5.3 REMOVAL RESULTS WITH VARIOUS TREATED DOMESTIC EFFLUENTS................... 177
5.4 RESULTS ACHIEVED BY THE FIRST 20 M OF A 40 M LONG EPUVALISATIONCHANNEL
................................................................................................................................................... 178

5.5 RESULTS OBTAINED FOR VARIOUS PLANTS ON MUNICIPAL LANDFILL LEACHATE 178

56 TREATMENT OF DILUTED BOVINE MANURE (BELGIUM) AND PORCINE MANURE
(PORTUGALY). ... eeveeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeseeeseeeeeseeeeeeeeesseeeeses e eeees e eeeeeeeeeeeeeeeeeeeeeeeeeee 178



5.7 HEAVY METAL REMOVAL FOR A 23 M LONG CHANNEL IN OPEN CIRCUIT IN BELGIUM

................................................................................................................................................... 179
5.8 TRIAL RESULTS FOR CD AND PB REMOVAL IN PORTUGAL (CLOSED CIRCUIT)....... 180
5.9 MICROBIAL PURIFICATION - REMOVAL EFFICIENCY FOR FAECAL BACTERIA......... 180
5.10 FILTRATION RESULTS FROM SECONDARY BIOLOGICAL TREATMENT...........ccc....... 185
6.1 LATRINE TYPES FOR ON-SITE OPTIONS IN VIETNAM .......ccccoiiiiiiiiiic 188
6.2 VOLUME OF TRADITIONAL SEPTIC TANK ..ot 196
6.3 TECHNOLOGICAL PARAMETERS AND SIZES OF DOUBLE FLOOR SEPTIC TANKS --
FIRST TYPE ... 199
6.4 TECHNOLOGICAL PARAMETERS AND SIZES OF DOUBLE FLOOR SEPTIC TANKS -
SECOND TYPE ... 199
6.5 TECHNOLOGICAL PARAMETERS AND SIZES OF DOUBLE FLOOR SEPTIC TANKS -
THIRD TY PE . e s 200
6.6 DETERMINATION OF ANAEROBIC FILTER AND BASTAF VOLUME DEPENDING ON THE
NUMBER OF SERVED PEOPLE.........cociiiiiii e s 200
6.7 FILTRATION AREA NEEDED BASED ON LOADING UNIT AREA ..o 201
6.8 PARAMETERS OF UNDERGROUND TRENCH DESIGN........ccccocciiiiiiiiiicicec e 202
6.9 OPERATION AND MAINTENANCE OF WASTEWATER TREATMENT FACILITIES......... 206
6.10 UNIT COSTS OF INDIVIDUAL WASTEWATER TREATMENT FACILITIES.................... 207
6.11 HUMAN RESOURCES .........ooiiii e s 207
6.12 ENVIRONMENTAL IMPACT ...t s 208
7.1 DEWATERING POTENTIAL OF VARIOUS SLUDGE THICKENING SYSTEMS................ 212
7.2 PRIMARY AND SECONDARY SLUDGE CHARACTERISTICS.........cccooiiiiiiiiciccce 221
8.1 APPLICATIONS FOR REUSING TREATED WASTEWATER

8.2 SURVIVAL OF EXCRETED PATHOGENS AT 20-30°C ..o

8.3 EVALUATION OF IRRIGATION METHODS ACCORDING TO USE OF TREATED
WASTEWATER ... e 234
8.4 APPLIED NPK (KG/HA) FROM IRRIGATION WATER FOR A TOMATO CROP REQUIRING
6,500 M3*HA OF IRRIGATION WATER .......ooiiiiiiiii s 236
8.5 MAJOR CHARACTERISTICS OF AQUIFER RECHARGE METHODOLOGIES 240
8.6 TYPES AND EXAMPLES OF INDUSTRIAL WATER REUSE..........ccccccooiiiiiiiiiincce, 241

8.7 INDUSTRIAL WATER REUSE: CONCERNS, CAUSES, AND TREATMENT OPTIONS.... 242

8.8 MICROBIOLOGICAL QUALITY GUIDELINES FOR TREATED WASTEWATER USED FOR
IRRIGATION ...ttt ettt ettt b e e e e b e e ae e e e ee e b e aeeaeenae e

8.9 GUIDELINES FOR QUALITY OF WATER IRRIGATION'

8.10 CONCENTRATION OF TRACE ELEMENTS (IN MG/L) IN TREATED AND UNTREATED
WASTEWATER ... e e e 248




9.3 DANISH LIMIT VALUES FOR SLUDGE REUSE .......ccccooiiiiiiiiicc e 269

9.4 DANISH LIMITS FOR ENVIRONMENTALLY NOXIOUS SUBSTANCES ...........ccccevirenene 269
10.1 TIME VALUE OF MONEY ..ot s 280
10.2 EXAMPLE OF DISCOUNTING DIFFERENT SIZE PROJECTS........ccccoiiiiiiiiieeeeee 282

10.3 OVERVIEW OF PARAMETERS USED TO COMPARE WASTEWATER TREATMENT.... 284
11.1 TYPE OF PROJECTS SUBJECT TO EIA...
11.2 OUTLINE OF EIAREPORTS ...

11.3 SUMMARY OF OBJECTIVES OF PUBLIC INVOLVEMENT INEIA ... 319
12.1 LIMIT VALUES IN RECEIVING WATER GUIDELINES 1987 IN AUSTRIA...........cccceie 329
12.2 TYPICAL EFFLUENT STANDARDS FOR WWTP (UP TO 5,000 P.E.) ..c.cooviiiiiiieen. 331
12.3 TYPICAL MONITORING REQUIREMENTS FORWWTP......oooiiiiiiiiiiiecee e 334

12.4 TYPICAL MONITORING REQUIREMENT FOR SUBSURFACE-DISCHARGING WWTP. 335

13.1 RESPONSIBILITIES AND FINANCING CAPABILITIES OF VARIOUS AGENCIES FOR
WASTEWATER MANAGEMENT ..o 349






LIST OF FIGURES

1.1 SCHEMATIC DIAGRAM OF A WASTEWATER MANAGEMENT INFRASTRUCTURE ................ 1
1.2 OVERFLOW GUTTER AND FLOW RESTRICTION........ccocoiiiiiiiiiiiiiecceci e 3
1.3 DECISION TREE FOR APPROPRIATE DOMESTIC SEWAGE TREATMENT .......cccoviiiinnne. 12
3.1 TYPES OF SCREENS USED FOR WASTEWATER TREATMENT ..o 18
3.2 SCREENING DEVICES FOR WASTEWATER TREATMENT ......coooiiiiiiiiiiiiiincececci s 19
3.3 TYPICAL COMMINUTOR INSTALLATION

3.4 CIRCULAR GRIT CHAMBER .......ccuiiiiiiir i
3.5 AERATED GRIT CHAMBER ........ccciiiiiiiiii e 22
3.6 VORTEX TYPE GRIT CHAMBER (HYDROCYCLONE) .......ccccoiiiiiiiiiiiiiccc e 22
3.7 SIMPLE TYPICAL RECTANGULAR GREASE REMOVAL SYSTEM.......ccccoiiiiiiiiciiiieie e 23
3.8 RECTANGULAR GREASE REMOVAL SYSTEM WITH AN AERATED VORTEX MIXER .......... 23
3.9 OIL SEPARATOR ... oo s 24
BA0 HYDROGRAPH ...ttt et ettt ee e b e sae e 27
3.11 CONCENTRATION EQUALIZATION .....cooiiiiiiiiiiiii i 27
3.12 RECTANGULAR SHAPED WEIR.......ccoiiiiiiiiiiiic e 28
3.13 TRIANGULAR SHAPED WEIR..... .ottt 29
3.14 PARSHALL FLUME ... ..ottt 29
3AS TIPPING BUCKET ...ttt e
4.1 STABILIZATION POND LAYOUTS (EXAMPLES)....

4.2 DEGRADATION OF ORGANIC COMPOUNDS IN ANAEROBIC PONDS .........c.cccooviiiiiiinen. 35
4.3 BIOGAS RECOVERY: CROSS SECTION .......ccooiiiiiiiiiieic i 36
4.4 BIOGAS RECOVERY: COD BALANCE AND BIOGAS PRODUCTION.........ccccecuiniiieieeeieeee 36
4.5 PATHWAYS OF BOD REMOVAL IN A FACULTATIVE WASTE STABILIZATION POND........... 38
4.6 NITROGEN TRANSFORMATION AND LOSSES.........ccccooiiiiiiiiicinec e 40
4.7 CALCULATION OF TOP AND BOTTOM POND DIMENSIONS .........cccoiiiiiiinieieeee e 43
4.8 INLETS, OUTLETS, AND BAFFLE ARRANGEMENT ........ccooiiiiiiiic e, 44
4.9 INLET STRUCTURE FOR ANAEROBIC AND PRIMARY FACULTATIVE PONDS..................... 45
4.10 SAMPLE MAINTENANCE AND CONTROL RECORD SHEET .....ccccccoiiiiiiiiiieiieeee e 53
4.11 EMERGENT-MACROPHYTE-BASED WASTEWATER TREATMENT SYSTEMS................... 62
4.12 ALTERNATIVE INLET AND OUTLET ARRANGEMENTS ........coiiiiiiiiiiiee e 70
4.13 GRANULOMETRIC GRAPH FOR THE SELECTION OF MATERIAL AS MEDIA FOR
HORIZONTAL FLOW CONSTRUCTED WETLAND.......cooiiiiiiieie st 71
4.14 LAYOUT OF VERTICAL FLOW CONSTRUCTED WETLAND ......cccoiiiiiiiiiiiic e 72

4.18 DOMINANT LIFE FORMS OF AQUATIC MACROPHYTES .......cccoiiiiiiiicc e 7
4.19 SLUDGE MINERALIZATION BEDS WITH VERTICAL FLOW.......cccoiiiiiiiiiiice 79



4.20 ROOT RELEASE OF OXYGEN BY PHRAGMITES AUSTRALIS........ccccoiiiiiiii 80

4.21 CONSTRUCTED WETLAND SYSTEM PLANTED WITH CANNA LILIES..........ccccooviiiiinn 81
4.22 PLANTING OF POTTED SEEDLINGS IN A SLUDGE MINERALIZATION BED.............cccoc..... 82
4.23 INSULATION WITH WOODCHIPS IN A VERTICAL FLOW CONSTRUCTED WETLAND........ 83
4.24 INSULATED PLANTED BED AFTER FIRST MONTH OF OPERATION .......ccccooiiiiiiiice 88
4.25 TOP LAYOUT TECHNICAL DRAWING OF SYSTEM CONSTRUCTED AT MOSEHUSET ...... 89
4.26 RECYCLING SYSTEM ......oiiiii e 90
4.27 CROSS SECTION IN A TYPICAL SLOW SAND FILTER (BEN SERGAO, MOROCCO).......... 99
4.28 (A) PLAN VIEW AND (B) TYPICAL CROSS SECTION OF MODERN ISF.........ccccoiiiiiine 100
4.29 TYPICAL WILLOW ET SYSTEM IN DENMARK FOR A SINGLE HOUSEHOLD..................... 110
4.30 CLOTHESLINE EFFECT ... e 111
4.31 WATER BALANCE OF ET SYSTEM .....coiiiiiiiii s 112
4.32 WILLOW SYSTEM WITH NO OUTFLOW (EVAPORATIVE SYSTEM) ....ccooiiiiiiiiiiiiee 113
4.33 CROSS-SECTION OF TYPICAL ET WILLOW SYSTEM......cccoiiiiiiiiiiiiiiec e 114

4.35 CROSS SECTION OF A CLOSED WILLOW SYSTEM
4.36 WILLOW CUTTINGS COLOUR-CODED BY VARIETY

4.38 GRID MAP OF DENMARK WITH SURFACE AREA OF WILLOW SYSTEM NEEDED TO
TREAT 100 M® OF WASTEWATER PER YEAR ..

4.39 STOOL OF WILLOWS AFTER CUTTING .....coiiiiiiiii i

4.40 METHANE PRODUCTION FROM COMPLEX MACROMOLECULES ............ccccooiiiiiiiie 126
4.41 GROWTH RATE AS A FUNCTION OF ACETATE CONCENTRATION .......cccoiiiiiiiiiinis 129
4.42 RESIDUAL SUBSTRATE CONCENTRATION AS A FUNCTION OF SLUDGE AGE FOR
METHANOTRIX AND METHANOSARCINA ......c.ccoiiiiiiiiiiiii s 132
4.43 INFLUENCE OF TEMPERATURE ON THE RATE OF ANAEROBIC DIGESTION IN THE
MESOPHILIC RANGE .......coooiiiii e 134

4.44 EFFECT OF TEMPERATURE ON ANAEROBIC DIGESTION OF PRIMARY SEWAGE SLUDGE




4.54 SCHEMATIC REPRESENTATION OF A MULTI-LAYER GLS SEPARATOR AND THE
RELATIVE INCREASE OF THE RATIO APERTURE/SURFACE AREA. ........ccooiiiiiiiiciece 155

4.55 DISTRIBUTION SYSTEM OF THE INFLUENT ......ccocoiiiiiiiiiiii e
4.56 SCHEMATIC REPRESENTATION OF A DESIGN FOR A DISTRIBUTION BOX
4.57 POSSIBILITIES FOR PASSAGE OF THE INLET TUBE THROUGH THE GLS SEPARATOR 160
4.58 GUTTERS WITH V-NOTCHES TO COLLECT THE EFFLUENT AT THE TOP OF A UASB

REACTOR ... b bbb e 161
4.59 ALTERNATIVIE DESIGNS FOR EFFLUENT COLLECTION......ccccciiiiiiiiiiiiiciccice 162
4.60 METHODS OF OBTAINING SLUDGE SAMPLES AND DISCHARGING SLUDGE AT VARIOUS
DEPTHS ..o 164
5.1 OVERVIEW OF EPUVALISATION ......cooiiiiiiiiii e 172
5.2 EPUVALISATION WITH RECIRCULATION (CLOSE CIRCUIT) ....coviiiiiiiiiiciccce e 173
5.3 EPUVALISATION WITH ORNAMENTAL PLANTS........coiiiiiiic 175
5.4 EPUVALISATION CHANNELS .......coitiiiii ettt 175
5.5 DESIGN OF AN EPUVALISATION CHANNEL ELEMENT .. 181
5.6 MAIN TYPES OF RAPID SAND FILTERS........cccoiiiiiiiiiii s 183
5.7 RUN LENGTH VERSUS FILTER RATE FOR VARIOUS TERMINAL HEADLOSSES.............. 185
6.1 VENTILATED IMPROVED PIT/LATRINE (VIP) ...coiiiiiiiiiiiiiiiic e 189
6.2 VENTILATED IMPROVED PIT ..ot 190
6.3 VENTILATED IMPROVED DOUBLE PIT (VIDP).....ctiiiiiiiiiiie sttt 190
6.4 COMPONENTS OF SULAB ......oooiiiiiii i

6.5 SEPTIC TANKS WITHOUT FILTER

6.6 DOUBLE CEILING SEPTIC TANK (TYPE )...oiiiiiiiiiiiiiciccn e 192
6.7 DOUBLE CEILING SEPTIC TANK WITH CONIC BOTTOM (TYPE II) ..o 193
6.8 DOUBLE FLOOR SEPTIC TANK WITH PYRAMID BOTTOM (TYPE HI) ..cccocviiiiiiiiiiiiiice 193
6.9 SEPTIC TANK WITH AEROBIC FILTER .......coiiiiiiiiiiicn s 194
6.10 SEPTIC TANK WITH ANAEROBIC FILTER......cciiiiiiiiiiiiicc e 194
6.11 BAFFLED SEPTIC TANK WITH ANAEROBIC FILTER .. 194
6.12 DETAIL OF FILTRATION HOLE/WELL .......ccocciiiiiiiiiiiciccc e 201
6.13 FILTRATION TRENCH FOR SEWAGE TREATMENT .....c.ccoiiiiiiiiiiic e 202